
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

PARTS QTYCODE
Back Rest

Arm Assembly ( Right )

Arm Assembly ( Left )

Seat Deck

Front Leg (Right)

Front Leg (Left)

Back Leg (Right)

Back Leg (Left)

Center Rail

Bottom Rail  

Side Rail

Support Bar

Lower Bar 

Canopy Supporter (Long)

Canopy Supporter (Short)

+ Upper Bar

Canopy 

P
A

R
T

S
 L

IS
TVIEW FORM 

REAR

A

B

C

D

E

F

G

H

I

J

K

L

M

N 

O

P

1

1

1

1

1

1

1

1

1

1

2

2

2

2

2

1

P

A 
B
C
D 
E
F

G
H
 I
 J
 K 

 L
M
N
O

HARDWARE QTYCODE
TOOLS LIST

Wrench
Magic Screw
Allen Key M423

24
25
26
27
28

Allen Key M5
M19 Spanner
M13 Spanner

 1
 1
 1
 1
 1
 1

  RIVERS 2 SEAT SWING
ASSEMBLY INSTRUCTION

Before
you start,

here is
some

helpful
advice

1. We suggest you spend a short time reading through this leaflet and follow the Assembly Instruction 
    step-by-step.
2. Ensure all components and fitting packs are available before discard waste packaging.
3. Assemble this product on a flat surface.
4. Do not fully fasten bolts and nuts until all parts are completely assembled.
5. Discard all extra fittings, keep fittings away from children reach.
6. To clean, wipe clean with a damp cloth.
7. Require two people to assemble this product.
8. Product in domestic level application.

IMPORTANT, RETAIN FOR FUTURE REFERENCE : READ CAREFULLY

This Swing MUST be placed on stable ground. 
EXAMPLE, Concrete, Paving / Cobble Stones, Bricks, Tiles or Decking.
If you place this Swing on Grass or soft surfaces the Swing frame MUST be on level Concrete Blocks.
Failure to do so will void warranty.

This product MUST be Oiled with a UV Protection Outdoor Furniture Oil, PRIOR to use.



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

PART 1 : Bench Assembly 

1

2 3
24

C

D

2

23

3
24

B

D

A

1 A 12

3 4

HARDWARE QTYCODE

HARDWARE QTYCODE

FITTING LIST - PART 1 ( BENCH ASSEMBLY )

FITTING LIST - PART 2 ( LEG ASSEMBLY )

HARDWARE QTYCODE
FITTING LIST - PART 3 ( COMPLETE ASSEMBLY )

11
12
13
14
15
16
17
18
19
20
21
22

Hex Head M12 X 60
Hex Nut M12 
U Hook
Chain: Short
Chain: Long

JCBB M8 X 50mm
Nylon Washer
Flat Washer (M8x22x12mm)

Hex Nut M8
JCBC M6 X 60mm
JCBC-W M7 X 40mm 
Barrel Nut

2
2
2
2
2

4
8

4
4
2
4

4

10 JCBC M6 X 45 4
4
4
4

1
2
3

JCBC M6 x 40mm
JCBC M6 x 60mm

HARDWARE QTYCODE
4
4
8
8
16

6
7
8
9
10

JCBC M6 x 70mm
JCBC M6 x 50mm
Lock Nut M6
Flat Washer
JCBC M6 x 45mm



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

PART 2: A-Leg Assembly

9

8

E

I

G

6

FRONT

Step 1 

K

K

G

10

I

G
E

FRONT

Step 2 

7

J

J9
8

G
E

H
F

FRONT

Step 3 

10

L

10

10

M

FRONT

Step 4

25

23

25

25

23

23

23

23



 

 

 

 

 

 

 

 

 

 

Periodically check and
ensure that all bolts
are fully tightened.

NOTE :

PART 3 : Complete Assembly 

JCBB M8 x 50
Hex Nut M8 

Nylon Washer

Ring #3 
From End 

Flat Washer 

Flat Washer 

JCBB M8 x 50

Hex Nut M8 Nylon Washer

Flat Washer

Flat Washer 

Ring #1 
From End 

Hex Head M12 x 60 + U Hook
    + Hex Nut M12

JCBC-W M7 x 40mm

JCBC M6 x 60 

Barrel Nut 

JCBC M6 x 45mm

O

O

N

N

P

17

19

18

10

Magic Screw 

13

JCBC M6 x 60 

14 15 15

14

B

20

22

21

16

20

15

24

17

17

17

17
11

12

19

14

21

20

16
20

24

19

24

15
14


